

# The following test results are from an independent laboratory: SGS

**Test Report**

Report No.: XMAFF170100141-10

Date: Feb 10 2017

Sample Name: KappX Capsule (Multi-Herb 7 Capsule)

Sample Batch No.: A170108A

Product Date: 2017/01/08

---

**Above sample(s) was/were submitted and certified by the client, SGS quoted the information with no responsibility as to the accuracy, adequacy and/or completeness.**

SGS Sample No. : XMAFF170100141-10

SGS Reference No.: ASH17-002968-01

Date of sample received: Jan 18 2017

Testing period: Jan 18 2017 - Feb 10 2017

**Test(S) REQUESTED:**

Select test(s) as requested by the applicant

**TEST RESULT(S):**

Test item	Unit	Test Method (Reference to)	Test result:
Moisture	g/100g	GB 5009.3-2010 I	5.76
Ash	g/100g	GB 5009.4-2010	4.0
*Heavy Metal (as Pb)	mg/kg	General requirement No. 0821 of Ch.P.2015 Volume IV	<10

Remark:\* The test was carried out by a SGS laboratory.